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Test Report

The following sample(s) was/were submitted and identified on behalf of the applicant:
Sample Name: Moonbay drain channel

Sample Description:  Black plastic solid

Type: /

Other Information :/

Testing information:

Date of Sample Received: 2020-11-19

Testing Period: 2020-11-19~2020-11-30

Test Item(s): Selected test (S) as requested by client.

Test Criterion: Please refer to next page(s).

Test Result: Please refer to next page(s).

Complied by: %l@?)
Inspected by: _ﬁ{i

Approved by: ['ﬁ]%g&j}ﬁ

Issued Date: 2020-11-30
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1Test Item: Resistance to Liquid Medium
Test Method: GB/T 11547-2008

Resistance to Liquid Medium Test Condition:
The samples were immersed in 0.01 mol/L hydrochloric acid and sodium hydroxide solution at 23 °C for
33 h.

Test result(s)

Sample ID Test Items Test Result(s)

. . There is no obvious change on the surface
Acid resistant

Resistance to of the sample.
201109995-1

Liquid Medium There is no obvious change on the surface

Alkali resistance
of the sample.

***End of the Page™**
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Sample picture(s):
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***End of the Report***

——DECLARE—

1. The report is invalid without the stamp of‘Special Seal for Inspection or Testing” or without“Special Seal for the Report” or without
the signature of the compiler, the inspector and the approver.

2. No unauthorized changes, additions or deletions shall be made to the report.

3. Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp of“Special

Seal for Inspection or Testing” or “Special Seal for the Report”.

4. Any queries on the report shall be presented to us within 15 working days after receipt of the report.

5.  The results described here in this report are based on the sample(s) tested.The data and results shown in the report without CMA

logo are not used as proof for society, only for internal uses.

6.  The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.

7. Without the permission of the company, any party is prohibited from using the test results and the report for undue publicity.
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